
SECTION 4.17 Utilities/Service Systems 

Simi Valley General Plan EIR 4.17-1 

4.17 UTILITIES/SERVICE SYSTEMS 
This section of the EIR analyzes impacts to City utility and service systems that may result from the 
implementation of the General Plan Update. The section would identify anticipated demands and 
existing and planned service availability. The utilities addressed in this section include water supply, 
storage, and distribution; wastewater collection, transmission, and treatment; and solid waste collection 
and disposal. Stormwater and drainage facilities are discussed in Section 4.9 (Hydrology/Water Quality) 
of this document. 

Cumulative impacts associated with water supply, wastewater, and solid waste are addressed at the end of 
[...]
15 Ernest A. Ginsler. 2010. Golden State Water District. Email communication with Tony Stewart, City of Simi Valley. 
November 20. 



CHAPTER 4 Environmental Analysis 

Simi Valley General Plan EIR 4.17-22 

No. 8 to determine future water demand are similar to that used for the General Plan Update maximum 
build-out scenario. Given this minor increase in water demand, the possibility that the additional water 
use has already been accounted for, as well as compliance with applicable regulations and the goals and 
policies contained in the General Plan Update to minimize water use, the impact on water supplies would 
be less than significant. 

 Significant and Unavoidable Impacts 
No significant and unavoidable impacts have been identified with respect to water supply. 

 Cumulative Impacts 
Cumulative impacts are only addressed for those thresholds that have a project-related impact, whether it 
is less than significant, significant, or significant and unavoidable. If “no impact” occurs, no cumulative 
analysis is provided for that threshold. 

Water Treatment Facilities 
The geographic context for the analysis of cumulative impacts associated with water treatment 
infrastructure would be the service area of the Jensen Treatment Plant, which distributes to points within 
the San Fernando Valley, to Ventura County, and south to West Los Angeles, Santa Monica, and the 
Palos Verdes Peninsula. Past cumulative development in the Jensen Treatment Plant service area has 
resulted in increased demand for water treatment as growth occurs. Past cumulative development in this 
service area has required recent expansion of the plant, which has just recently been completed, as noted, 
above. Construction of the expansion likely resulted in environmental impacts to air quality from 
construction emissions, as the South Coast Air Basin is in nonattainment for several criteria pollutants, 
and the significance threshold for daily construction emissions of these pollutants is low. These 
construction emissions may have resulted in a significant impact. The MWD prepared its RURMP 
(2010), which includes forecasted demand based on growth projections provided by SCAG. The Jensen 
Treatment Plant is currently operating below its design capacity. The General Plan Update would result 
in only a small increase in the demand for water. The recent Jensen Treatment Plant expansion was based 
on the growth forecasts in the RURMP, which projects water demand through 2035. Therefore, the 
Jensen Treatment Plant would have sufficient capacity to accommodate water treatment needs for 
growth in the plant’s service area through 2035, including growth under the Simi Valley General Plan 
Update. Therefore, implementation of the General Plan Update would not make a cumulatively 
considerable contribution to any cumulative impact from water treatment expansion or construction. 
The project’s cumulative impact would be less than significant. 

Water Conveyance Infrastructure 
The geographic context for an analysis of cumulative impacts to water conveyance infrastructure is the 
District and GSWC service areas as VCWWD conveys water purchased from MWD to the City. Past 
development in this service area has resulted in increased demand on the infrastructure and has required 
periodic expansions to accommodate this growth. Some of these infrastructure projects may have 
resulted in significant environmental impacts. Build-out of the General Plan Update would place 
additional demand on existing District and GSWC water conveyance systems. Portions of the water 



SECTION 4.17 Utilities/Service Systems 

Simi Valley General Plan EIR 4.17-23 

conveyance infrastructure serving related site-specific projects may not have adequate capacity to handle 
additional water loads and would require expansion, which has the potential to result in a significant 
cumulative impact. However, the need for additional site-specific capacity would be determined on a 
project level as specific development projects are proposed, and developer fees would be assessed for 
each project to pay for any required improvements. Site-specific environmental analysis and CEQA 
clearance would be required for any project if it would result in impacts not analyzed in this program 
EIR. On a program level, the cumulative impact to water conveyance infrastructure would be less than 
significant. 

Water Supply 
The geographic context for the evaluation of cumulative impacts with regard to water supply would be 
the service area of the MWD, which supplies drinking water to southern California. Past cumulative 
development in MWD’s service area has required additional water entitlements to accommodate the 
increased water demand. As noted, above, MWD has a Water Surplus and Drought Management Plan to 
provide a framework for ensuring long-term water supply. Even during shortages, MWD expects that it 
will be able to meet its member agencies’ long-term needs through a combination of actions, including 
water transfer programs, outdoor conservation measures, and development of additional local resources, 
such as recycling, brackish water desalination, and seawater desalination. Additionally, MWD has more 
than approximately 3.8 af of storage capacity available in reservoirs and banking/transfer programs. 
MWD has consistently stated that its water supplies are fully reliable to meet the demands of its 
customers, in all hydrologic conditions through at least 2030. Since cumulative growth in its service area 
has been accounted for in MWD’s 2010 RURMP, including growth in Simi Valley, and no additional 
entitlements would be required, implementation of the General Plan Update would not make a 
cumulatively considerable contribution to any cumulative impact on water supply. The project’s 
cumulative impact would be less than significant. 

Wastewater 

4.17.5 Introduction 
This section describes the City of Simi Valley’s existing wastewater system. The various sources used in 
the preparation of this chapter include state, county, and local resources such as California Regional 
Water Quality Control Board, Ventura County Planning Division, and City of Simi Valley Department of 
Public Works. 

4.17.6 Environmental Setting 

 Collection System 
The Sanitation Services Division of the City of Simi Valley (City) Department of Public Works operates 
the City’s sanitary sewer system and Water Quality Control Plant (WQCP). The WQCP, located at 
600 West Los Angeles Avenue, Simi Valley, California, treats all the wastewater in Simi Valley (SVDPW 
2010). 



CHAPTER 4 Environmental Analysis 

Simi Valley General Plan EIR 4.17-24 

The County of Ventura constructed the Simi Valley sanitary sewer system starting in 1961. The City of 
Simi Valley (City) was incorporated in 1969; the City subsumed the sewer system from the County. The 
City continued expanding the system to provide services in the developing community. The current 
(2007) sanitary sewer system has approximately 360 miles of mainline sewers, not including private 
laterals and private manifolds. 

 Treatment System 
The City prepared a Sewer System Evaluation and Capacity Assurance Plan (SSECAP) in 2010, in 
response to recommendations from the City’s Sewer System Management Plan (SSMP) Needs 
Assessment, completed in 2009. Flows and wasteloads for the Simi Valley Wastewater Treatment Plant 
were estimated using information on projected sewer service area, population and land use estimates, and 
area-specific loading factors. These criteria were used to project domestic, commercial, and industrial 
flows. Wastewater flow, Biological Oxygen demand (BOD) and Suspended Solids (SS) loading factors 
were estimated using treatment plant operational reports. The collection system includes three lift station 
facilities and approximately 362 miles of gravity and pressure pipelines. Collection system flows are 
conveyed to the City’s WWTP. Existing average daily flows during dry weather are approximately 
7.7 mgd. During wet winter months when groundwater levels are high, the WWTP treats an average daily 
flow of up to 9.6 mgd. 

Treatment at the WQCP consists of aerated grit removal, primary sedimentation, flow equalization, 
activated sludge biological treatment, secondary sedimentation, dual media filtration, chlorination, and 
dechlorination. In 2005, the City completed a major process addition to the Treatment Facility adding 
nitrification-denitrification (biological nutrient removal) process components, while upgrading and 
updating many associated facility components (SVDPW 2009). 

The California Regional Water Quality Control Board, Los Angeles Region (Regional Board) adopted 
waste discharge requirements regulating the discharge of tertiary-treated effluent from the WQCP to 
Arroyo Simi within the Calleguas Creek Watershed. Most of the surface water within the Watershed has 
been identified as impaired, meaning they do not fully support designated beneficial uses such as water 
supply or wildlife habitat. 

In 2006, a study was performed to evaluate the condition of the City’s sewers greater than 10 inches in 
diameter. The review identified specific sewer reaches requiring replacement or rehabilitation. The review 
notes that asbestos-cement (AC) pipe in the sewer system, approximately one-third of total pipe installed, 
is a major concern. AC pipe has an expected 50-year lifespan; however, the pipe material is particularly 
susceptible to deterioration from sewer acids, which can decrease the actual service life. Much of the AC 
pipe in the City system is nearly 50 years old, and all of it has been subject to ongoing deterioration with 
constant exposure to sewer acids. The City is implementing a sewer rehabilitation program and added 
maintenance as necessary to prevent sewer failures. A Sanitation Asset Reliability and Financial Plan was 
developed by the Simi Valley City Council in April 2011. 



SECTION 4.17 Utilities/Service Systems 

Simi Valley General Plan EIR 4.17-25 

4.17.7 Regulatory Framework 

 Federal and State 
National Pollution Discharge Elimination System (NPDES) Permits 
The NPDES permit system was established as part of the CWA to regulate both point source discharges 
(a municipal or industrial discharge at a specific location or pipe) and nonpoint source discharges (diffuse 
runoff of water from adjacent land uses) to surface waters of the United States. For point source 
discharges, such as sewer outfalls, each NPDES permit contains limits on allowable concentrations and 
mass emissions of pollutants contained in the discharge. 

Disposal of Biosolids 
The federal Clean Water Act and regulations set forth by the California Department of Health Services 
and State Water Resources Control Board are aimed primarily at discharges of effluent to surface waters 
and are addressed in Section 4.7 (Hydrology and Water Quality). The disposal of biosolids is regulated by 
requirements set forth by the California integrated Waste Management Control Board, the SWRCB’s 
General Order, Parts 257 and 530 of Title 40 of the Code of Federal Regulations (CFR), county 
ordinances and other such regulations, as may be applicable. 

 Regional 
Regional Water Quality Control Board (RWQCB) National Pollution Discharge 
Elimination System 
Under the RWQCB NPDES, all existing and future municipal and industrial discharges to surface waters 
within the City of Simi Valley are subject to regulations. NPDES permits are required for operators of 
municipal separate storm sewer systems (MS4s), construction projects, and industrial facilities. These 
permits contain limits on the amount of pollutants that can be contained in each facility’s discharge. 

The federal EPA’s Capacity, Management, Operations, and Maintenance Regulations are proposed to be 
adopted by the RWQCB, affecting Simi Valley’s capacity, management, operations, and maintenance of 
wastewater facilities. Future waste discharge requirements would have greater emphasis on the control of 
fats, oils, and grease (FOG) in the City’s waste discharge. As part of the regulations, the RWQCB may 
require the City to complete a sewer system management plan which would address emergency spill 
response, preventative maintenance program, establish legal authority, and FOG mitigation measures. 

 Local 
City of Simi Valley Municipal Code 
Section 9-66.050 of the City’s Municipal Code provides conditions for approval of any subdivision 
located within an adopted drainage or sanitary sewer area. Developers may be required to pay fees or 
considerations in lieu thereof, thus defraying the actual or estimated costs for construction of planned 
sanitary sewer facilities. 



CHAPTER 4 Environmental Analysis 

Simi Valley General Plan EIR 4.17-26 

4.17.8 Project Impacts and Mitigation 

 Analytic Method 
The analysis provided below considers the potential direct, indirect, and cumulative effects of 
construction and implementation of the proposed project described in Chapter 3. The analysis that 
follows is provided within the context of the Planning Area. While most infill or new development would 
occur within the area of potential change identified in Chapter 3 (Project Description), development in 
these areas would affect overall City demand for wastewater conveyance and treatment. 

In preparing this EIR, projected wastewater generation was calculated using the generation factors 
provided the City of Los Angeles Wastewater Program Management (1988) and the land use data for the 
General Plan Update. The wastewater generated by the proposed project was then compared to system 
treatment capacity to assess the impact of the proposed project on wastewater. 

The potential impacts on wastewater conveyance and treatment resulting from development under the 
General Plan Update were evaluated against the 2011 CEQA Thresholds (described below), as well as the 
potentially mitigating effects of applicable General Plan Update policies on those impacts. 

 Thresholds of Significance 
For purposes of this EIR, implementation of the General Plan Update would result in substantial adverse 
physical impacts if it would do any of the following: 

■ Exceed wastewater treatment requirements of the applicable Regional Water Quality Control 
Board 

■ Require or result in the construction of new wastewater treatment facilities or expansion of 
existing facilities, the construction of which could cause significant environmental effects 

■ Result in a determination by the wastewater treatment provider which serves or may serve the 
project that it does not have adequate capacity to serve the project’s projected demand in 
addition to the provider’s existing commitments 

 General Plan Policies that Mitigate Potential Impacts on Wastewater 
Policies and goals from the Mobility and Infrastructure Chapter that would mitigate potential impacts 
wastewater include the following. All General Plan policies are followed by a set of numbers in 
parentheses. These numbers reference applicable measures that will be undertaken by the City to 
implement the policy. 

Policy IU-3.1 Peak Flow Service. Provide sufficient wastewater conveyance, pumping, and 
treatment capacity for peak sewer flows and infiltration. (Imp A-1, A-2, LU-18, 
IU-5) 

Policy IU-3.2 Analysis for New Development. Require that new development and major 
renovation projects submit an analysis outlining sewer capacity and improvements 
needed prior to the issuance of building permits. (Imp A-1, A-2, LU-18, IU-12, 
IU-13) 



SECTION 4.17 Utilities/Service Systems 

Simi Valley General Plan EIR 4.17-27 

Policy IU-3.3 Water Conservation. Require that wastewater flows be minimized in existing 
and future developments through water conservation and recycling efforts. 
(Imp A-1, A-2, LU-18, IU-12) 

Policy IU-3.4 Public Outreach. Administer public outreach campaign to communicate 
requirements to residents and businesses to limit the amount of oils, pesticides, 
and toxic chemicals entering the sewer system. (Imp A-1, A-2, LU-18, IU-6) 